

Postal Address

PO Box 8214, Carrum Downs
VIC 3201 Australia

Operations Address

18 Malibu Circuit, Carrum Downs
VIC 3201 Australia

International +61 3 8779 0100

aus 1300 736 963

fax +61 3 8779 0110

email info@pacificurethanes.com

web www.pacificurethanes.com

ABN: 45 13189 0269

LABORATORY TEST REPORT

Testing of Foam Samples from Crodie Pty Ltd for Drybase

Date: 17/7/15

Samples cut from Polyurethane foam produced at Crodie in May 2015.

Test Results:

Average Core Density (ASTM D1622): **384 Kg/m³**

Dimensional Stability (AS 1366.1):

Aged at 60C for 72 hours

Length: +0.6%

Width: +0.4%

Thickness: +0.9%

Aged at -10C for 72 hours

Length: -0.3%

Width: -0.8%

Thickness: -0.9%

Water Absorption (ASTM D2842): **0.19%**

Tested by Lisa Code